A -.‘*,;.:_;:-S"él_uﬂnns Pyt Ltd.
Delhi | Noida | Mumbai | Pune | Lucknow | Bhopal | Bangladesh X 2
Ranchi | Hydrabad | Indore | Jabalpur | Raipur | Jaipur | Bareilly | Malaysia

www.netsolwater.com




About Us

NETSOL WATER SOLUTIONS PVT. LTD.
(NWSPL) is one of the fastest growing
companies in water and waste water treatment
industry with renowned customer base in various
fields such as Automobile industry, Beverages &
Food, Heavy Industry, Hospital & Restaurants,
Institution, School, Textile Industry and Domestic
Households etc. We are continuously increasing
our sirength in the field of water and waste
water treatment and recycling technologies.

Today, NETSOL WATER SOLUTIONS PVT. LTD.
(NWSPL) is a company dealing in water
treatment; water handling, waste water
treatment and recycling systems with an industry
experience in water and waste treatment, the
team behind the organization are the renowned
personalities in the Indian water treatment
industry.

Being an ISO 9001:2008 Company, NETSOL
WATER SOLUTIONS PVT. LTD. (NWSPL) focus
on maintaining standards and quality in each
field starting from designing, procurement,
fabrication, installation and commissioning.

|




L L)
Mission
Today, over a bill # le‘arot gld still have no ‘decess to clean drinking water and even
in the industrialiset ater of nutrition is becoming an increasingly precious item.
The reasons for this ment aré not only climate related, but also due to environmental

nd water reserves. Accordingly, water treatment and wastewater
purification, as well S logiesifor water reuse and recycling, are of growing significance
globally. r

% =
‘ - INETSOL has dedicated itselfifotaking these challenges with a range of problem solutions, which is
( both comprehensive and highly advanced. With our innovative technologies and services we make
||F a sizeable contribution to the provision of secure water supply and wastewater treatment in both
‘ the municipal and industrial sectors. The know-how that we put into practice is based on more than
5 years of experience with water as an element. Indeed, our trademark is a profound
understanding of everything relating to water.

Quality Policy

NETSOL WATER SOLUTIONS PVT. LTD. (NWSPL) is striving towards eliminating quality losses to S 5
the society by continually implementing new technologies and providing value added services in .

‘the field of water treatment industry. This will be achieved by providing an agile management
system of product and technology between NETSOL WATER SOLUTIONS PVT. LTD. (NWSPL) and

our Clients.

LRk
L '*' -
= 4 —
1 .
= - o
A0 Y CNC SYSTEM TOT VOFIGUS
_ NETSOL

- o the ¢ .mé}"'i-"'l';:

zssiy Under iheguicence on




Sector and Products

Qur main products are divided in to two categories, one
is for clear or ground water and another is for waste
wafer.

Products for Waste Water:-
1. Sewage Treatment Plant ! _ samenlEt u
2. Effluent Treatment Plant )
3. Zeroliquid Discharge Plant

Products for Clear or Ground Water:~
1. Reverse Osmosis System for process and

drinking

Water Softener Plants

De-mineralization Plant

Multi-grade Filtration System

Activated Carbon Filtration System

Iron Removal Filtration

Micro Filtration System

Ultra Filtration System

- .

-

ONO LA WN

.

We provide disinfectant system through as:-
1. Ozenation through Ozonators
2. Ultra violet System
3. Chlorine Dosing System

We also deal in:-
1. High Side Plumbing Work
2. Fire Fighting System
3. Swimming Pool
4. Hydro pneumatic Water Booster System



FLOW

SCREEN CHAMBER
l

OIL AND GREASE TRAP

EQUALISA#ION TANK
AERATION TANK
CLAR|FIER/T¢UBE SETTLER
CLEAR WTTER TANK

TERTIARY TREATMENT

|
TREATED WATER

Technologies for
Sewage Treatment-
Extended Aeration

Extended Aeration is o method of sewage treatment
using modified activated sludge procedures. It is
preferred for relatively small waste loads, where lower
operating efficiency is offset by mechanical simplicity.

Extended aeration agitates all incoming waste in the
sludge from o single clarifier. The combined sluclge
starts with a higher concentration of inert solids than
typical secendary sludge and the lenger mixing time
required for digestion of primary solids in addition to
dissolved organics produces aged sludge requiring
greater mixing energy input per unit of waste oxidized.

Extended aeratfion is fypically used in prefabricated
"package plants” intended to minimize design costs for
waste disposal from small communities, tourist facilities,
or schools. In comparison to traditional activated sludge,
longer mixing time with aged sludge offers a stable
biclogical ecosystem better adapted for effeciively
treating weaste load fluctuations from variable
occupancy situations. Supplemental feeding with
something like sugar is sometimes used to sustain sludge
microbial populations during periods of low occupancy;
but population response to variable food
characteristics is unpredictable, and supplemental
feeding increases waste sludge volumes. Sludge may
be periodically removed by septic tank pumping trucks
as sludge volume approaches storage capacity.



Moving Bed
Bio Recictor

The Moving Bed Biofilm Reactor technology is a
biological solution for wastewater treatment, based on
a core understanding of microbiology and treatment
processes. This simple and robust biological treatment
process is suitable for specific wastewater treatment
processes — nitrogen reduction, high BOD/COD
removal, including difficult industrial wastewater
requirements. At the core of the technology, specially
designed polyethylene biofilm carriers provide a large
surface area for micro-organisms to grow on and
perform specific biological treatment functions.
Carriers are kept in suspension in the reactor either by
the derafion system. Bacteria from the wastewater
attach themselves to the floating carriers.

The very compact configuration helps to achieve a
highly active biomass concentration in the reactor and o
low settling load in the downstream solids separation
process. Biofilm wastewater treatment technologies are
very robust, especially when compared to conventional
technologies like activated sludge.

Advantages:-

High tolerance to load variations (including suspended
solids) and foxic shocks

Low solids load onclarifier

Very compact configuration, able te fit in very small
spaces

High removal efficiencies for nitrogen, BOD end COD
Stable process and easy to operate

FLOW

SCREEN CHAMBER

}

OIL AND GREASE TRAP

EQUALISATION TANK
|

MBBR TANKS
TUBE SETTLER

CLEAR WATER TANK

b

TERTIARY TREATMENT

TREATED WATER TANK




FLOW

SCREEN CHAMBER
!

OIL AND GREASE TRAP
{
EQUALISATION TANK
!

SBR TANK
l
CLEAR WATER TANK
|
TERTIARY TREATMENT
|

TREATED WATER TANK

Il N

. 4

F e > i
Eﬁﬁw@mhﬁ|uﬁh¢@

Sequencing batch reactors (SBR) or sequential batch
reactors dare a type of activated sludge process for the
treatment of wastewater. SBR reactors treat
wastewater such as sewage or output from anaerobic
digesters or mechanical biological treatment facilities in
batches. Oxygen is bubbled through the mixture of
wastewater and activated sludge to reduce the organic
matter (measured os biochemical oxygen demand
(BOD) and chemical oxygen demand (COD)). The
treated effluent may be suitable for discharge to
surface waters or possibly for use on land.

There are five stagesinthe treatment process:
1. Fill

React

Settle

Decant

Idle

9 boWN

The inlet valve opens and the tank is being filled in,
while mixing is provided by mechanical means (no air).
This stage is also called the anoxic stage.

Aeration of the mixed liquor is performed during the
second stage by the use of fixed or floating mechanical
pumps or by transferring air into fine bubble diffusers
fixed to the floor of the tank.

No aeration or mixing is provided in the third stage and
the settling of suspended solids starts,

During the fourth stage the outlet valve opens and the
“clean” supernatant liquor exits the tank.



Membrane
Bioreactor (MBR)

Membrane bioreactor (MBR) is the combination of a

membrane process like microfiltration or ultra filtration

with a suspended growth bioreactor, and is now widely
used for municipal and industrial wastewater treatment
with plant sizes up to 80,000 population equivalent

When used with domestic wastewater, MBR processes
can produce effluent of high quality enough to be
discharged to coastal, surface or brackish waterways
or to be reclaimed for wurban irri_gaiiom Other
advantages of MBRs over conventional processes
include small footprint, easy refrofit and upgrade of
old wastewater treatment plantslt is possible to
operate MBR processes at higher mixed liquor
suspended solids (MLSS) concenfrations compared to
conventional settlement separation systems, thus
reducing the reactor volume to cachieve the same
loading rate,

Two MBR configurations exist: internal/submerged,
where the membranes are immersed in and integral to
the biological reactor; and external/side stream,
where membranes are a separate unit process
requiring an infermediate pumping step.

Membrane biorecctors can be used to reduce the
footprint of an activated sludge sewage treatment
system by removing some of the liquid component of the
mixed liquor. This leaves a concentrated waste product
that is then treated using the activated sludge process.

I
I
Ll
|

4
§

FLOW

SCREEN CHAMBER
!

OIL AND GREASE TRAP
‘
EQUALISATION TANK
v

MBR TANK

|

TREATED WATER TANK

,Humuﬁmn_

Il

k\l

L

b

i

\II -‘\'l"‘i

W




Effluent Treatment Plant

Industrial wastewater treatment covers the mechanisms and processes used to treat wastewater that is produced as a by-
product of industrial or commercial activities. After treatment, the treated industrial wastewater (or effluent) may be reused or
released to a sanitary sewer or to a surfcace water in the environment. Most industries produce some wastewater although recent
trends in the developed world have been to minimise such production or recycle such wastewater within the production process.
However, many industries remain dependent on processes that produce wastewaters.

There are various treatment technologies for treating effluent of different type of industries. Some of them are:-

UASB

Upflow anasrobic sludge blanket (UASB) technology, nermally referred to as UASB reactor, is @ form of anaercbic digester that is
used for wastewater treatment.The UASB reactor is @ methanogenic (methane-producing) digester that evolved from the anaerobic
clarigester. A similar but variant technology to UASB is the expanded granular sludge bed (EGSB) digester.JASB uses an anaeroblic
process whilst forming a blanket of granular sludge which suspends in the tank. Wastewater flows upwards through the blanket and is
processed (degraded) by the anaerobic microorganisms.

Trickling Filtee

A trickling filter consists of a bed of rocks, gravel, slag, peat moss, or plastic media over which wastewater flows downward and
contacts a layer (or film) of microbial slime covering the bed media. Aercblc conditions are maintained by forced air flowing through
the bed or by natural convection of air. The process invelves adsorption of organic compounds in the wastewater by the microbial slime
layer, diffusion of dir into the slime layer to provide the oxygen required for the biochemical oxidation of the erganic compounds. The
end products include carbon dioxide gas, water and other products of the oxidation. As the slime layer thickens, it becomes difficult for
the air to penetrate thellayer and an inner anaercbic layer is formed.

Chemical Treatment
In Chemical treatment, Effluent is treated with chemical reaction, generally Lime Alum amd poly are used for chemical reactions.
Chemical reaction involves two process, coagulation and flocculation.

After that sludge is removed from the system and clear water is treated further.




ZLD

Zero Liquid Discharge

Zero Liguid Discharge is a process that is beneficial 1o
industrial and municipal ergonizations as well as the
environment because it saves money dandino effluent, or
discharge, is left over. ZLD systems employ the most
advanced wastewater treatment technologies to purify
and recycle virtually all of the wastewater produced.
Also Zero liquic discharge technologies help plants
meet discharge and water reuse requirements,
enabling businesses to:

Meet stringent cooling tower blowdown and
flue gas desulfurization (FGD) discharge
regulations,
Treat and recover valuable products from
waste streams,

*  Bettermanage produced water,

A Zero liquid discharge facility (ZLD), is an industrial
plant without discharge of wastewaters. Target ZLD is
normally reached by
Waste water strong recovery'clarification
needed’
Separation by evapordtion or boiling of water
part of waste water not reusable, in
evaporaters, crystallizers and condensate
recovery. ZLD plants produce solid waste.

Reverse
Osmosis System.

Reverse osmaosis (RO) is a water purification
technology that uses a semipermeable
membrane to remove fons, molecules, and
larger particles from drinking water. In reverse
osmosis, an applied pressure is used to

overcome  osmotic pressure, a colligative

property, that is driven by chemical potential
differences of the solvent, a thermodynamic
parameter. Reverse osmosis can remove many
types of dissolved and suspended species
from water, including bacteria, and is used in
both industrial processes and the production of
potable water. The result is that the solute is
retained on the pressurized side of the
membrane and the pure solvent is allowed to
pass to the other side. To be "selective”, this
membrane should not allow large molecules or
ions through the pores (holes), but should allow
smaller components of the solution (such as
solvent molecules) to pass freely.




Clear Water Treatment

g Multi Grode Filter

A latest concept in the water treatment technology,
a Multi Grade Filter consists of vertical or
horizontal pressure sand filters that contain
multiple layers of coarse and fine sand (pebbles
and gravels) in a fixed proportion. It is a kind of a
deep filter bed with adequate pore dimensions for
retaining both large and small suspended solids
and un-dissolved impurities like dust particles

Activated CarbonFilier

Activated carbon filters are generally employed
in the process of removing organic compounds
and/or extracting free chlorine from water,
thereby making the water suitable for discharge or
use in manufacturing processes. Eliminating
organics in potable water, such as humic and fulvie
acid, prevents chlorine in the water from chemically
reacting with the acids and forming
trihalomethanes, a class of known carcinogens.

o

Water Softening System
Water softening is the removal of calcium,
magnesium, and cerfain other metal cations in hard
water. The resulting soft water is more compatible
with soap and extends the lifetime of plumibing.
Water softening is usually achieved using lime
softening or ion-exchange resins.

Conventional water-softening appliances intfended
for household use depend on an ion-exchange resin
in which "hardness ions" - mainly Ca™ and Mg™' -
are exchanged for sodium ions. As described by
NSF/ANS| Standard 44, ion-exchange devices
reduce the hardness by replacing magnesium and
calcium (Mg”" and Ca”') with sodium or potassium
fons (Na™ and K')."lon exchange resins, in the form
of beads, are o functional component of domestic
. water softening units.



Plumbing Work

Plumbing

Plumbing is any system that conveys fluids for a wide
range of applications. Heating and cooling, waste
removal, and potable water delivery are ameng the most
common uses for plumbing however plumbing's not limited
to these applications.Plumbing utilizes pipes, valves,
plumbing fixtures, tanks, and other apparatuses to convey
fluids. We deal in high rise plumbing for transferring water
from pump room to over head water storage tank, fire
tanks, etc.

Galvanized steel potable water supply and distribution
pipes are commonly found. It is used today for new
construction residential plumbing. Steel pipe has National
Pipe Thread (NPT) standard tapered male threads, which
connect with female tapered threads on elbows, tees,
couplers, wvalves, and other fittings. its requirement
typically found in hotels, apartment buildings and other
commercial applications. In portable water distribution
service, galvanized steel pipe has a service life of about
3010 50 years.

« o o

ok . O @ —
f e b e T

i—

(s Tyt
e



Fire Fighting Work

Fire Fighfing S';?'»"?r:l

Firefighting is the act of extinguishing fires. A firefighter
suppresses and extinguishes fires to protect lives and fo
prevent the destruction of property and of the
environment. Firefighters may provide other valuable
services fo their communities, including emergency medical
services.

Water may be accessed from o pressurized fire hydrant,
pumped from water sources such as lokes or rivers,
delivered by fanker truck, or dropped from water
bombers, which are agircraft adapted as tankers for
fighting forest fires. An armored vehicle (firefighting tank)
may be used where access to the area is difficult,

High-pressure water is injected through a special nozzle
working within pressure range of 4 to 10 MPa (depending
upon the design of the system), which breaks the water
droplets into fine mist. The diameter of the water riist
particle range from 50 to 200 pm which improves the fire
exfinguishing effect and efficiency of the system. The
distance between any two nozzles is very critical as area
covered by one hozzle must be such that no space is left
unsprayed in the fire affected area.



Membrane Filteration

Microfiltration usually serves as a pre-treatment for other separation processes such as ultrafiltration, and
a post-treatment for granular media filiration. The typical particle size used for microfiltration ranges from
about 0.1 to 10 Pm. In terms of approximate molecvlar weight these membranes can separate
macromolecules of molecular weights generally less than 100,000 g/mol.The filters used in the
microfiltration process are specially designed to prevent particles such as, sediment, algae, protozoa or
large bacteria from passing through a specially designed filter. More microscopic, atomic or ionic materials
such as water (H,Q), monovalent species such as Sodium (Na’) or Chloride (Clu) ions, dissolved or natural
organic matter, and small colloids and viruses will still be able to pass through the filter.

Ulira Filtration

Microfiltration usually serves as a pre-treatment for other separation processes such as ultrafiliration, and
a post-treatment for granular media filiration. The typical particle size used for microfiltration ranges from
about 0.1 to 10 Um. In terms of approximate molecular weight these membranes can separate
macromolecules of molecular weights generally less than 100,000 g/mol. The filters used in the
microfiltration process are specially designed to prevent particles such as, sediment, algae, protozoa or
large bacteria from passing through a specially designed filter. More microscopic, atomic or ionic materials
such as water (H20), monovalent species such as Sodium (Na+) or Chloride (CIC]) ions, dissolved or natural
organic matter, and small colloids and viruses will still be able to pass through the filter.

Disinfection System

Ozonation
Chlorination
UV Treatment




Swimming Pool

Netsol has started building pools in civil work with conventional filtration system. Later used the new
ways to make pools economical and technologically advance. We have researched the various method
of making pools world class.

Olympic pool items like diving boards, floating lanes, starting blocks, back stroke indicator, false start
ropes and lane binder stand, water polo goal post.

Water Bottling Plant

We also deal in water bottling plant, which include five stage filtration of water, filling, labelling, and
packaging of water bottle. We design the plant as per client's requirement and shall meet all the Indian
standard norms as per 15: 14543 for packaged drinking water. We include all the necessary